
 

 

 

STATIONARY MIXERS 

PARTS MANUAL 
 
 
 

Serial numbers: 

23STHD981 

23STHD982 

 
 
 
 
 
 
 
 
 
 
 
 

Harsh International, Inc. 
600 Oak Avenue 

Eaton, CO 80615-0007 
 

Office 970-454-2291 
Parts Dept 970-454-1755  

Fax 970-454-3491 

 

 



2 
 

 

INDEX 

 

 

TABLE OF CONTENTS                                                                                                2 
TUB GROUP (SIDE VIEW & BOTTOM VIEW)                                                                                  3 
TUB GROUP (BACK VIEW) PARTS LIST                                                                                       4 
OIL BATH & PARTS LIST                                                                                                                         5 
LIFTING INSTRUCTIONS FOR WHOLE UNIT 6 
TUB AND STAND ASSEMBLY (SIDE & BACK VIEW)                                                                                                          7 
STAND ASSEMBLY                                                                                                                                    8 
STAND AND PEDESTAL ASSEMBLY (FRONT VIEW & SIDE VIEW 9 
STAND AND PEDESTAL ASSEMBLY (DETAIL VIEWS) 10 
STAND AND PEDESTAL ASSEMBLY PARTS LIST                                                                   11 
REAR DRIVE GROUP ASSEMBLY                                                                                                     12 
REAR DRIVE GROUP ASSEMBLY                                                                                                     13 
REAR DRIVE GROUP ASSEMBLY PARTS LIST                                                                         14 
OIL BATH DOOR GROUP (DETAIL A)                                                                                                                     15 
OIL BATH DOOR GROUP (DETAIL B) 16 
OIL BATH DOOR GROUP PARTS LIST (DOOR HINGE)                                                                                        17 
AUGER GROUP (DETAIL A & DETAIL B)                                                                                                                                      18 
AUGER GROUP PARTS LIST                                                                                                             19 
DRIVE LINE GROUP    (DETAIL F)                                                                                                     20 
DRIVE LINE GROUP   (SECTION C-C)                                                                                             21 
DRIVE LINE GROUP (DETAIL G) 22 
DRIVE LINE GROUP (FIGURE 9)                                                                                                        23 
DRIVE LINE GROUP (DETAIL D) 24 
SIDE EXTENSION ASSEMBLY  25 
MOTOR MOUNT ASSEMBLY 23 FT (30 HP) & PARTS LIST                                                                                                           26 

 

 

 

 

 

 

 

 

 



3 
 

 

 

 

TUB GROUP 

 

 

 SIDE VIEW 

 

BOTTOM VIEW 

 

Figure 1 

 



4 
 

 

TUB GROUP 

 

 

BACK VIEW 

Figure 1 

 

 

 

 

 

ITEM QTY  TUB GROUP 
  A8234 TUB GROUP, FRONT BOTTOM DISCHARGE W/ SS END LINER, 23FT 

1 1 A21336 FRONT END SHEET ASSEMBLY, 23 FB 
2 2 A21335 SIDE ASSEMBLY, 23 FB 
3 2 20354 AUGER BOTTOM, 15 1/2 RAD X 84 LG 
4 2 21339 END LINER, SS, 12GA, NO TOP HOLES, 23 FB 
5 1 21730 BOTTOM SUPPORT TUBE, 4 X 4 X 231 LG, 23 FB 
6 4 15001 AUGER BOTTOM, 15 1/2 RAD X 96 LG 
7 1 A21361 OIL BATH & GEARBOX ASSEMBLY, 140:1, 23 FB 
8 1 A21350 DISCHARGE MOUNT ASSEMBLY, 23 FB 
9 1 21390 LEVELING AUGER, ANGLE, 23 FB 

10 1 21391 LEVELING AUGER, ANGLE, 23 FB 



5 
 

 

OIL BATH 

 

 

 

Figure 2 

Figure 2 

ITEM QTY  OIL BATH 
1 1 A21361 OIL BATH AND GEARBOX ASSEMBLY, 140:1 
2 1 A21346 OIL BATH ASSEMBLY 
3 1 104015 GEARBOX, 140:1 

 

 



6 
 

 

ILLUSTRATION OF LIFTING THE WHOE UNIT ON TO THE FLATBED. 

 

 

 

 

 

 

 

 

 



7 
 

 

 

TUB AND STAND ASSEMBLY 

 

 

SIDE VIEW 

 

 

BACK VIEW 

Figure 3 

 

 



8 
 

Figure 3 

ITEM QTY  TUB & STAND ASSEMBLY 
1 1 A21727 TUB & STAND ASSEMBLY, FRONT BOTTOM DISCHARGE, 144” HEIGHT, 23 FB 

 

STAND ASSEMBLY 

 

 

Figure 4 

ITEM QTY  STAND ASSEMBLY 
  A21731 STAND ASSEMBLY, 144" HEIGHT, 23 FB 

1 2 A20603 CROSS TUBE, WELDMENT 
2 2 21321 STAND TUBE LENGTH, 900-23FT 
3 16 100226 SCREW, HEX HD CAP, ½-20 X 1  ½ 
4 16 100272 LOCK WASHER, ½ 
5 16 100250 NUT, HEX  ½-20 UNF 
6 4 A21732 REAR LOAD CELL STAND ASSEMBLY, 23 FB 



9 
 

 

 

STAND AND PEDESTAL ASSEMBLY 

 

 

 

 

Figure 5 

 



10 
 

 

 

STAND AND PEDESTAL ASSEMBLY 

 

 

 

 

 

 

 

 

 

Figure 5 



11 
 

 

 

Figure 5 

ITEM QTY  STAND AND PEDESTAL ASSEMBLY 
  A21714 STAND & PEDESTAL ASSEMBLY, 144” HEIGHT, 23 FB 

1 1 A21731 STAND ASSEMBLY, 144” HEIGHT, 23 FB 
2 4 A21601 PEDESTAL ASSEMBLY, OUTSIDE, 23 FB 
3 16 100556 FLAT WASHER, ¾ 
4 8 101877 SCREW, HEX HD CAP, ¾-10 UNC X 7 GR5 
5 32 103351 NUT, HEX JAM, ¾-10 UNC 
6 4 18858 LOAD CELL, LOCK RING 
7 4 20491 LOAD CELL, SHIM 
8 8 102220 URETHANE SHOCK DISK 
9 4 101621N LOAD CELL, 30K OMNI 

10 4 19499 LOAD CELL, LOCK PLATE 
11 32 100300 FLAT WASHER, 3/8 USS 
12 16 103248 SCREW, HEX HD CAP 3/8-16 X 1 ¾ LG 
13 16 100271 LOCK WASHER, 3/8 
14 16 100254 NUT, HEX 3/8-16 UNC GR5 
15 16 100321 SCREW, HEX HD CAP, 5/8-18UNF X 2 ½ GR5 
16 16 100273 LOCK WASHER, 5/8 
17 16 100248 NUT, HEX 5/8-18 UNF GR5 
18 8 18855 STABILIZER BAR 
19 4 18847 STABILIZER PLATE 
20 8 100367 SCREW, HEX HD CAP, ¾-16 X 3 ½ GR5 

 

  



12 
 

REAR DRIVE GROUP 

 

 

 

 

  

Figure 6 

 

 



13 
 

 

REAR DRIVE GROUP 

 

 

 

 

 

 

 

 

 

 

Figure 6 

 



14 
 

 

Figure 6 

ITEM QTY  REAR DRIVE GROUP 
1 1 A8191 REAR DRIVE GROUP 
2 2 102804 SPROCKET, 160C60-3 15/16 BORE 
3 1 102803 SPROCKET, DS160A18H 4 ¼ ID W/ 2 KEYS 
4 2 17782 KEY, SQUARE, 1 X 8 ½"LG 
5 4 102800 COLLAR, SET SCREW Ø1"ID X 1 ½ OD X 7/16 LG 
6 2 102355 BEARING, NYLINER, Ø1" ID 
7 1 A15012 TENSIONER ARM ASSEMBLY, 18 1/2 LG 
8 2 A17773 SPROCKET ASSEMBLY, 160A8 W/ RA100RR 
9 1 A18103 TENSIONER ARM ASSEMBLY, 18 ½ LG X 3 ¾ PIN 

10 21 100443 FLAT WASHER, ¼", WROUGHT 
11 21 101819 SCREW, HEX HD CAP, ¼-20 X ¾ GR5 
12 21 100304 LOCK WASHER ¼ 
13 21 100221 NUT, HEX ¼-20 UNC GR5 
14 2 101840 EYE BOLT, 3/8-16UNC X 6" LG 
15 2 100254 NUT, HEX 3/8-16 UNC GR5 
16 1 101831 SPRING, EXTENSION, 1 ¼ OD X 8"LG 
17 2 102797 COMPRESSION FITTING, 1/8 NPT(F) X ¼ X 90° 
18 2 102759 COMPRESSION FITTING, 1/8 NPT(M) X ¼ STRAIGHT 
19 1 7070514-12 CHAIN LOG, 3/16 PLATED, GR30 
20 1 7070514 CHAIN LOG, 3/16 PLATED, GR30 
21 1 101832 SPRING EXTENSION, 1 ¼ OD X 14 LG 
22 1 6060031-8206-2 TUBING, ALUMINUM ¼ CONDUIT 
23 1 6060031-8206-3 TUBING, ALUMINUM ¼ CONDUIT 
24 2 101953 GREASE FITTING, ¼-28, SELF-TAPPING 
25 2 102807 CHAIN, #160 X 74P INCL CONN & OFFSET 

 

  



15 
 

OIL BATH DOOR GROUP 

 

 

 

 

 

OIL BATH DOOR GROUP/ PARTS LIST 

 

 

14 10 101305 LATCH, OIL BATH DOOR 
13 4 100323 SCREW, HEX HEAD CAP ¼ - 20 X  1.00 GR 5 
12 2 102779 HANDLE, OIL BATH DOOR 
11 1 18448 DOOR, OIL BATH 900 
6 28 100221 NUT, HEX ¼ - 20 UNC GR. 5 
5 28 100304 WASHER, LOCK ¼ CADIUM PLATED 
4 24 100443 WASHER FLAT, ¼” WROUGHT 
3 8 102781 SCREW, HEX SOCKET FLAT HD ¼ - 20 UNC X 1 ¼  
2 16 104254 SCREW, SOCKET HD ¼ - 20 X 1 
1 3 102446 HINGE, BUTT 4 X 4 

ITEM QTY PART #  DESCRIPTION 

 

 



16 
 

OIL BATH DOOR GROUP / PARTS LIST 

 

 

 

 

 

 

 

 

22 2 18236 BAR, STRUT MOUNT BRACE 
21 4 101985 NUT, HEX LOCK 3/8 – 16 UNC GR. 5 
20 8 100300 WASHER, FLAT 3/8” USS 
19 4 100254 NUT, HEX 3/8 – 16 UNC GR. 5 
18 4 100692 SCREW, HX HD CAP 3/8 – 16 UNC X 1 ½  
17 2 102451 LIFT, GAS CHARGED SUPPORT 
16 2 20786 ANGLE, DOOR STRUT 
15 2 18244 PLATE, UPPER STRUT MOUNT ¼ X 7 ½ X 180 3/8 
10 1 18444 PLATE, DOOR FRAME 10 GA. X 4 X 53 ½  
9 1 18446 CHANNEL, FRMED DOOR RH 1 X 7 X 57 5/8  
8 1 18445 CHANNEL, FRMED DOOR LH 1 X 7 X 57 5/8  
7 1 102477 SEAL, FLEXIBLE 1/8 (DOOR) 

ITEM QTY PART # DESCRIPTION 

 



17 
 

AUGER GROUP 

 

 

 

 

Figure 8 

 

 

 



18 
 

AUGER GROUP / PARTS LIST 

 

Figure 8 

ITEM QTY  AUGER GROUP 
  A8189 AUGER GROUP, 23 FB 

1 2 A21344 AUGER ASSEMBLY, BOTTOM DISCHARGE 
2 2 A21495 STUB SHAFT ASSEMBLY, 3 15/16 OD X 20 7/8 LG 
3 2 A18161 STUB SHAFT ASSEMBLY, 3 15/16OD X 8 3/8 LG, TAPPED 
4 40 100555 SCREW, HEX HD CAP, ¾-16 UNF X 2 ½ LG GR5 
5 42 100554 LOCK WASHER, ¾ 
6 40 100252 NUT, HEX, ¾-16 UNF GR5 
7 16 102559 SCREW, HEX HD CAP, 7/8-14UNF X 3 LG GR5 
8 4 102558 BEARING, 3 15/16 FB SFB1000NE 
9 16 100361 LOCK WASHER, 7/8" 

10 16 100249 NUT, HEX 7/8-14 UNF GR5 
11 2 18164 STUB SHAFT SPACER, RING 5/16 X 4 ½ OD 
12 2 18165 STUB SHAFT SPACER, WASHER 3/8 X 4 ½ OD 
13 2 101082 SCREW, HEX, ¾-10 X 1 ½ LG GR5 

 

  



19 
 

DRIVE LINE GROUP 

 

 

 

 

 

Figure 9 

 

 

 



20 
 

DRIVE LINE GROUP 

 

 

 

 

 

Figure 9 

 



21 
 

DRIVE LINE GROUP 

 

 

 

 

 

Figure 9 

 

 



22 
 

DRIVE LINE GROUP 

 

 

 

 

 

 

 

Figure 9 

 

 

 



23 
 

 

DRIVE LINE GROUP 

 

 

 

 

 

 

 

 

Figure 9  



24 
 

Figure 9 

ITEM QTY  DRIVE LINE GROUP 
1 1 A8194 DRIVE LINE GROUP, CENTER MOUNT, 2:1, 23 FB 
2 2 20433 BRACKET BEARING MOUNT 
3 2 20401 BEARING MOUNT, ANGLE 
4 2 100050 BEARING, 2" PILLOW BLOCK, BALL 
5 1 21373 MOTOR MOUNT, REAR RIB, 23 FB 
6 1 21374 MOTOR MOUNT, PLATE, 23 FB 
7 1 104109 MOTOR MOUNT SLIDING BASE, 286T 
8 1 100737 REAR MAIN DRIVE MOTOR, ELECTRIC 30HP 
9 1 21375 DRIVE SHAFT, Ø2 X 24 LG 

10 1 103775 SHEAVE, 35V1130SF 
11 1 21376 MOTOR MOUNT, FRONT RIB, 23 FB 
12 1 A21377 INPUT ADAPTER ASSEMBLY W/ HARDWARE 
13 1 101867 YOKE, 1 ½ BORE, PRESS ON W/ SNAP RING 
14 1 100785 CROSS, SPICER #5-153X 
15 1 21378 KEY, SQUARE, ½ X 4 LG 
16 1 100598 YOKE, 1 ¼ BORE, BOLT-ON 
17 1 10983 KEY, SQ 5/16 X 1 ½ LG 
18 1 16339 KEY, SQ 3/8 X 1 ½ LG 
19 2 104003 U-BOLT KIT, SPICER 2-70-18X 
20 1 103774 BUSHING, QD "E" 2 BORE 
21 1 103991 BUSHING, QD SF 1 7/8 BORE 
22 8 102621 SCREW, CARRIAGE HD, 3/8-16 UNC X 1 ½ GR5 
23 8 100300 FLAT WASHER, 3/8 USS 
24 8 100271 LOCK WASHER, 3/8 
25 8 101254 NUT, 3/8-16 UNC 
26 4 100320 SCREW, HEX HD CAP, 5/8-18 UNF X 2 GR5 
27 8 100273 LOCK WASHER, 5/8 
28 4 102802 NUT, HEX 5/8-18 UNF GR8 
29 4 104112 SCREW, CARRIAGE 5/8-11 UNC X 2 LG 
30 4 102867 NUT, HEX 5/8-11 UNC GR8 
31 1 103773 SHEAVE QD, 35V1500E 

 

  



25 
 

SIDE EXTENSION ASSEMBLY 

 

 

Figure 10 

 

 

Figure 10 

ITEM QTY  SIDE EXTENSION ASSEMBLY 
  A21857 SIDE EXTENSION ASSEMBLY, 24" HEIGHT, 23 FB 

1 1 21855 END EXTENSION, REAR, 24" HEIGHT, 10GA 
2 2 21858 EXTENSION, CORNER SPLICE, 24" HEIGHT 
3 3 21854 SIDE EXTENSION, 24" HEIGHT, 10GA 
4 1 21856 END EXTENSION, FRONT, 24" HEIGHT 
5 2 21394 LEVELING AUGER, BRACE, 23 FB 
6 2 21859 SIDE EXTENSION, SPLICE, 24" HEIGHT 
7 10 104164 BOLT, CARRIAGE 3/8-16 X 1 ¼ 
8 10 100300 FLAT WASHER, 3/8 USS 
9 10 100271 LOCK WASHER, 3/8 

10 10 100254 NUT, HEX 3/8-16 UNC GR5 
11 46 104163 BOLT, CARRIAGE ½-13 X 1 ¼ 
12 46 100838 FLAT WASHER, ½ 
13 46 100272 LOCK WASHER, ½ 
14 46 103795 NUT, HEAVY HEX, ½-13 

 



26 
 

MOTOR MOUNT ASSY 23 FT (30 HP) 

 

 

ITEM QTY PART #  DESCRIPTION 
13 1 104255 KIT, MOTOR COUPLER 284-286 TC 
12 1 100737 MOTOR, ELECTRIC 286T RHT 30 HP “C” FACE 
11 4 101444 SCREW, HX HD CAP ½ - 13 UNC X 1 ½ GR. 5 
10 8 103795 NUT, HEX ½ - 13 
9 8 100272 WASHER, ½ LOCK 
8 4 103846 SCREW, HX HD CAP ½ - 13 UNC X 2 
7 8 100838 WASHER, ½ FLAT 
6 4 22334 GUSSET, MOTOR MOUNT (23 – FT) 
5 2 22335 PLATE, MOTOR MOUNT (23 – FT) 
4 2 22336 ANGLE, MOTOR MOUNT (23 – FT) -A 
3 2 22337 ANGLE, MOTOR MOUNT (23 – FT) -B 
2 2 22338 ANGLE, MOTOR MOUNT (23 – FT) 

 


